

PRESCRIPTION

Patient Name: Harvey Specter

Patient ID: PAT147

Date: January 15, 2026

Physician: Dr. Robert Harrison, MD

License #: MD-67234

MEDICATIONS PRESCRIBED

1. Metformin ER - INCREASE DOSE

- Dosage:** 1,500 mg daily (increase from 1,000 mg)
- Route:** Oral
- Duration:** Ongoing
- Instructions:** Take 750 mg twice daily with meals (breakfast and dinner). Increase gradual to minimize GI effects.
- Refills:** 5

2. Berberine

- Dosage:** 500 mg three times daily
- Route:** Oral
- Duration:** 3 months trial
- Instructions:** Take before meals. Natural supplement to improve insulin sensitivity. May enhance metformin effects.
- Refills:** 3

3. Alpha-Lipoic Acid

- Dosage:** 600 mg daily
- Route:** Oral
- Duration:** Ongoing
- Instructions:** Take on empty stomach 30 minutes before breakfast. Helps with insulin sensitivity and antioxidant support.
- Refills:** 5

4. Chromium Picolinate

- **Dosage:** 200 mcg daily
 - **Route:** Oral
 - **Duration:** Ongoing
 - **Instructions:** Take with meals. Supports healthy glucose metabolism.
 - **Refills:** 5
-

INTENSIVE LIFESTYLE INTERVENTION

Diet Plan

- Strict carbohydrate restriction: <100g net carbs daily
- Increase protein intake to 25-30% of calories
- Emphasize healthy fats (avocado, nuts, olive oil)
- Avoid all refined sugars and processed foods
- Intermittent fasting: 16:8 protocol (eat within 8-hour window)

Exercise Prescription

- 45 minutes daily cardio + resistance training
- High-intensity interval training (HIIT) 3x/week
- Target: 10,000+ steps daily

Weight Loss Goal

- Target: Lose additional 15 pounds over next 3 months
 - Current progress acknowledged - continue momentum!
-

MONITORING

- Home glucose monitoring: Fasting glucose 3x/week
 - Recheck HbA1c and fasting insulin in 3 months
 - Monitor for hypoglycemia symptoms
-

FOLLOW-UP

Return visit in 3 months. Contact office if blood glucose <70 mg/dL or if experiencing dizziness, excessive

sweating, or confusion.

Physician Signature: Dr. Robert Harrison, MD

Date: January 15, 2026

Contact: (555) 789-4561

This prescription is valid for 12 months from the date of issue. No alterations permitted.